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WENZHOU HAOSHI LIGHT INDUSTRIAL PRODUCTS CO., LTD
NO.7 BEITOU INDUSTRIAL ZONE SHUANGAO SHUANGYU, WENZHOU 325000 CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : HIGH SECURITY SEALS-BOLTS SEALS
Sample Number ¢ SMO70200475

SGS Ref. No. :  SHD2701008

Iltern No. : HS040

Test Required : Tension test

Date of Receipt :  Feb.05,2007

Test Period : Feb.05,2007 to Feb.12,2007

Test result(s) (Please refer to the attached photos)

Test item Test Method Result

Tension test | SGS in-house metheod MAX FORCE ( kN) 15.85
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Signed for SGS-CSTC Standards
Technical Services Co., Lid

%ﬂ D

Robin Du
Materials Lab Technical Supervisor

This f'_" mssued by the Company subject to its General Conditions of Service printed ove rleaf or attached. Said Condilions are also
ava i A% or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdiction al policies
def in. The figdults shown in this Test Reportrefer only tothe sample(s) tested unless otherwise stated and such sample(s) are retained
§ L t Report shall not be reproduced except in full, without written ap praval of the Company.
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Before test
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